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Verotex Industries bv
Edisonweg 3
5466 AR VEGHEL

Your notice of Your reference Date
31-01-2023 27-02-2023

Analysis Report 23.005_65.06"“

ATIOMN DFE (ARRETE-LOI DU 30 JANVIER 1947

Required tests :

5 ISO 6330 (2021) Washing and drying
IMO -2010 FTP Code Annex 1 -  Fire tests - Test for bedding components — smeuldering
Fire test procedures - Part 9 cigarette test
IMO - 2010 FTP Code Annex 1-  Fire tests - Test for bedding components — Match flame
Fire test procedures - Part 9 equivalent
Sample id Information given by the client Date of receipt
T2302394 XFR Sensuous 31-01-2023
Petra Wittevrongel
Order responsible

This report may be reproduced, as long as it is presented in its entire form, without written permission of Centexbel.
The results of the analysis cover the received samples. Centexbel is not responsible for the representativeness of the samples,
In assessing compliance with the specifications, we did not take into account the uncertainty on the test results.
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CENTEXBEL e« textile competence centre « www.centexbel.be ® www.vke.be

GENT ¢ Technologiepark 70  BE-9052 Zwijnaarde, Belgium e phone +32 9 220 41 51 « fax +32 9 220 49 55 ¢ gent@centexbel.be
GRACE-HOLLOGNE  Rue du Travail 5 » BE-4460 Grace-Hollogne, Belgium » phone +32 4 296 82 00 » g-h@centexbel.be
KORTRIJK » Etienne Sabbelaan 49  BE-8500 Kortrijk, Belgium » phone 432 56 29 27 00 » fax +32 56 292701 « info@vke.be

VAT BE 0459.218.289 = IBAN BE44 2100 4729 6545 « BIC GEBABEBR Digitally signed by Centexbel
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n m Analysis Report 23.00565.06

Date 27-02-2023
B Page 2/9
Reference: T2302394 - XFR Sensuous
IMO bedding components
Information given by the client
Type of material Fabric for bedding
Fabric
Composition 54% Recycled Polyester Inherent FR, 46% Polyester
Inherent FR
Structure -
Number of threads - warp 22/cm
Number of threads - weft 26/cm
Number of threads - pile 21/cm
Yarn count - warp 300D
Yarn count - weft Ne 20/1
Yarn count - pile Ne 30/2
Thickness in mm 14
Weight g/m? 379
Colour 19-Dune
Inherently FR treated yes
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TARICHTING FRKEND Blu TORPASSING VAL DE BESLUITWET VAN 51 JANUARI 1947 7 FTABLISS

Reference:

Washing and drying

Date of ending the test
Standard used

Deviation from the standard
Conditioning

Apparatus

Used detergent

Washing method and
temperature

Drying method

Number of washing cycles

Mass of the test specimens
Mass of the ballast

Remark

Sample generated: T2302394 01d

dhdh
Analysis Report 23.00565.06
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T2302394 - XFR Sensuous

08-02-2023
ISO 6330 (2021)

20°C, relative humidity 65%
Wascator FOM 71 (type A)
ECE detergent (Type 3)

4N- 40°C (2021)

F = tumble dry (*) after each washingcycle (2021)
3

580g
The washing machine is filled with ballast to achieve 2 kg in
total

Washing always occurs with a ballast type III 100% PES
regardless of the composition of the fabric.

Performed under accreditation in the physical lab Ghent under the responsibility of Elke Van De Walle
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nm Analysis Report 23.00565.06
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En Page 4/9
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Reference: T2302394_01d - XFR Sensuous

Fire tests - Test for bedding components — smouldering cigarette test

Date of ending the test 20-02-2023

Standard used IMO - 2010 FTP Code Annex 1 - Fire test procedures - Part 9
Deviation from the standard -

Conditioning 23°C, relative humidity 50%

Testing substrate Mineral wool fibre pad

Information given by the client  Front # back

Dimension of the specimens 450 mm x 450 mm x <25 mm

Weight (g/m?) 404

Ignition source: smouldering cigarette with the following specifications
Length: (70 £ 4) mm

Diameter: (8.0 £ 0.5) mm

Mass: (0.95+0.15) g

Smouldering rate: (11.0 + 4.0) min / 50 mm

Performed under accreditation in the fire lab under the responsibility of Mike De Vrieze
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i Front
%
2 Cigarettes on the smooth surface (no stitchings)
™
3 1 2
2 Smouldering criteria
L Unsafe escalating combustion no no
& Test assembly consumed no no
& Smoke, heat or glowing more than 1 hour no no
5 More than 25 mm from edge of cotton wool no no
¢ (horizontal)
g Smoulders to extremities no no
= Smoulders through thickness yes yes
2 Final examination / active smouldering no no
3 Flaming criteria
l Occurence of flames no no
Additional observations
Maximum extent of damage from the edge 0 0
of cotton wool (mm)
Conclusion non-ignition non-ignition

TOEPASSING VAN DE BESLUITWET VAN 20 JANUAR) 1947 / ETAELISSEMENT R
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INRICHTING ERKEMD BI

Performed under accreditation in the fire lab under the responsibility of Mike De Vrieze
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Analysis Report 23.00565.06

Back
Cigarettes on the smooth surface (no stitchings)

1 2
Smouldering criteria
Unsafe escalating combustion no no
Test assembly consumed no no
Smoke, heat or glowing more than 1 hour no no
More than 25 mm from edge of cotton wool no no
(horizontal)
Smoulders to extremities no no
Smoulders through thickness yes yes
Final examination / active smouldering no no
Flaming criteria
Occurence of flames no no
Additional observations
Maximum extent of damage from the edge 0 0

of cotton wool (mm)

Conclusion

non-ignition

non-ignition

Conclusion Not readily ignitable - Pass

Date 27-02-2023
Page 6/9

The test results relate to the behaviour of the test specimens of a product under the particular
conditions of the test: they are not intended to be the sole criterion for assessing the potential fire

hazard cf the product in use.

Performed under accreditation in the fire lab under the responsibility of Mike De Vrieze
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Reference:

Fire tests - Test for bedding components — Match flame equivalent

CE N
T E X4
dals

T2302394_01d - XFR Sensuous

Date of ending the test
Standard used

Deviation from the standard
Conditioning

Testing substrate

Information given by the client
Dimension of the specimens
Weight (g/m?)

Flame application time (s)

20-02-2023

IMO - 2010 FTP Code Annex 1 - Fire test procedures - Part 9

23°C, relative humidity 50%
Mineral wool fibre pad

Front # back

450 mm x 450 mm x <25 mm
404

20

Performed under accreditation in the fire lab under the responsibility of Mike De Vrieze

Analysis Report  23.00565.06
Date 27-02-2023
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Front

Flame on the smooth surface (no stitchings)

L'ARRETE-LOI DU 30 JANVIER 1947
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1 2
Smouldering criteria
Unsafe escalating combustion no no
Test assembly consumed no no
Smoke, heat or glowing more than 1 hour no no
Smouldering more than 25 mm from source no no
Smoulders to extremities no no
Smoulders through thickness no no
Final examination / active smouldering no no
Flaming criteria
Unsafe escalating combustion no no
> 66% consumed no no
Burning to the extremities no no
Burning through thickness yes yes
Flaming > 150 s no no
Afterflame time (s) 16 0
Additional observations
Afterglow time (s) 0 0
Maximum extent of damage from the 5 5
ignition source (mm)
Conclusion non-ignition non-ignition

INRICHATING ERKEND RLT TOEPASSING VAN DE BESLUITV/ET VA 20 JANVARI 1947 / ETABL'SS

Performed under accreditation in the fire lab under the responsibility of Mike De Vrieze
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E Back

E Flame on the smooth surface (no stitchings)

2 1 2

u$ Smouldering criteria

" Unsafe escalating combustion no no

£ Test assembly consumed no no

& Smoke, heat or glowing more than 1 hour no no
Smouldering more than 25 mm from source no no
Smoulders to extremities no no
Smoulders through thickness no no
Final examination / active smouldering no no
Flaming criteria
Unsafe escalating combustion no no
> 66% consumed no no
Burning to the extremities no no
Burning through thickness yes yes
Flaming > 150 s no no
Afterflame time (s) 0 0
Additional observations
Afterglow time (s) 0 0
Maximum extent of damage from the 5 5
ignition source (mm)
Conclusion non-ignition non-ignition

Conclusion Not readily ignitable - Pass

The test results relate to the behaviour of the test specimens of a product under the particular
conditions of the test: they are not intended to be the sole criterion for assessing the potential fire
hazard of the product in use.

INRICHTING ERKEND BIJ TOEPASSIHG VAN DE BESLUITW =T VAN 30 JANUARI 1947 / ETAELISSEMENT RZCONMU PAR APPLICATION D

Performed under accreditation in the fire lab under the responsibility of Mike De Vrieze



